

TEST REPORT

CUSTOMER: LEAN TEXTILE CO.,LTD.

CUSTOMER ADD: Nanma Economic Development Zone, Shengze Town, Wujiang, Suzhou, Jiangsu,
China

CONTACT: Haiming Chen

TEL: 15051486055

DESCRIPTION: One Piece of Polyester Fabric Flame Retardant PU Coating

(View Picture ×100cm)

The Above Information Provided by The Customer, Test Items According to The Customer
Requirements

PRESENT DATE: 2019-06-21

INSPECTION DATE: 2019-06-21 ~ 2019-06-23

INSPECTION ADDRESS AND CONDITIONS:

Address: Inspection Center

Temperature: // Humidity: //

COMPILED BY:

CHECKED BY:

AUTHORISED BY:

DATE:

Page 1 of 3

Result of Inspection

Tent Flammability Testing:(CPAI 84, Ignition Time:12s)

	afterflame time (S)		damaged length (mm)	
	0	0	94	83
	0	0	86	108
	0	0	109	124
	0	0	98	118
Average	0		103	

Note : 1.Raw Fabric Test.


2.Fabric Weight :171g/m².

Requirement : 1. Afterflame Time——Single specimen shall not exceed 4.0s,the average after-flame time shall not exceed 2.0s.

2. Damaged length——The average damaged length for a sample unit shall not exceed 190 mm, Individual specimen shall not exceed 255 mm.

----- END -----

注：以正本报告为准！

 江苏盛虹纺织品检测中心有限公司

JiangSu Shenghong Textiles Testing Center Co., LTD

REPORT NO.: SH-WS 2019-234791

SAMPLE

Page 3 of 3

江苏省吴江市盛泽镇西二环路盛虹现代纺织研发基地1#楼 邮政编码: 215228

No.1Building of Shenghong Modern Textile R&D Base on Xihuan 2ndRoad in ShengzeTown.

Wujiang City Jiangsu Province China Post Code:215228

Tel:+86-512-63525197 Fax:+86-512-63525390

E-mail:jsshjc267@163.com